1S 2925:1984

J5I

2657164

CERTIFICATE OF TEST AND EXAMINATION OF
INDUSTRIAL SAFETY HELMET AS PER IS: STANDARD 2925:1984

1. Party name and address : M/SPAYUH
2. Type of helmet : Industrial safety helmet
3. Size : 540mm - 590mm (Medium Size)
4. Serial No. : 1982
5. Batch no. : PP/05/01/2025
6. Clearance above the head : more than 30mm (32.80)
7. Flammability Resistance test : Satisfactory (No damage)
8. Heat Resistance test : Satisfactory (No damage)
9. Shock absorption test : Satisfactory

a) 50+5° for 4 hrs. :32kN

b)-1042°c for 4 hrs :3.0kN

¢) Water flowing at room temperature for 4 hrs  : 28 kN
10. Penetration Resistance Test : Conforms 0.81 mm

e The sample is tested & examined confirm to ISl specification no. 2925:1984
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